LENTR(
(‘I RAMIGO ey Repr No. 714111

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Requested by: CHIMIVER PANSERI S.p.A.
Via Bergamo, 1401
24030 PONTIDA (BG)

For the sample: Multilayer panel, 50 x 101/{2,5 cm, marked "ECOSTAR 2K HP
LVT".

On (date): 29/10/19 Date of receipt in laborator (sample delivered by 07/11/19
the client):

Sampling details
-Where: = 00000 =eeseee

-Date: e By whom: CUSTOMER
- How (methods): ~ ---------

Tested in:  Bologha \Dag)fs\m(mg 22/1 19 Date of ending: 22/11/19

DIN 51130:2004 Determination mnti - slip/é)perties - Workrooms and fields of
) activities with raised slip.danger.walking method - ramp test

Surface characteristics Profited Structured |:| Rough

OPERATIVE CONDITIONS:
(23 £5) °C

Temperatuye:
Fixing schemd

RESULTS
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The results r rteéielale—o’nly to the samples tested. No responsibility is taken hE‘aﬁcuracy of the sampling unless pne under our own supervision. The

report consists of 1 page ami-4-atta
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